
 

 
 

CITY OF BANDON  
COOS COUNTY, OREGON 

 
 
 
 
 

 
 
 
 
 

``  

The Dyer Partnership 
Engineers & Planners, Inc. 
 
1330 Teakwood Avenue  759 West Central Avenue 481 South Main Street 
Coos Bay, Oregon  97420 Sutherlin, Oregon 97479 Lebanon, Oregon 97355 
(541) 269-0732   (541) 459-4619    (541) 405-4520 
www.dyerpart.com         

 

WATER MASTER PLAN  
JULY 2020 

REVISED DRAFT 
 





The Dyer Partnership, Engineers & Planners, Inc.  i 

 
Table of Contents 
 
SECTION 1:  EXECUTIVE SUMMARY 
 

1.1 Source of Supply and Water Supply Rights ......................... 1-1  
 
1.2 Existing System ...................................................................... 1-1 
 Distribution and Storage System ....................................................... 1-1 
[...]
type of screening is needed to provide for more uniform raw water quality going to the filters. 
Furthermore, the Middle Pond provides for some settlement subsequent to removal from the source 
streams and prior to pumping through the clarifier. Plant personnel have also modified the piping to the 
filters so that Filtration Units 1 and 2 receive water and Tanks 3 and 4 are reserved for future expansion. 
These concrete tanks provide for additional gravity sedimentation prior to introduction of the water 
through the active filter units, if conditions so warrant. This reduces chemical costs and frequency of 

FIGURE 5.2.3 
MIDDLE POND PUMP STATION 

FIGURE 5.2.2 
LOWER PUMP STATION 



City of Bandon  Section 5 
Water Master Plan  Existing Water System 

The Dyer Partnership, Engineers & Planners, Inc. 5-7 
 

backwash, especially during winter season when turbidity from Ferry and Geiger Creeks is higher. 
Accumulated solids in the filters are removed by pumping to the backwash pond. 
 
More frequent backwashing of filters may be required when turbidity levels are elevated. Based on 
decreased water demand during the winter rainy season and the abundance of source water, more frequent 
backwashing of filters does not have a noticeably negative impact on the raw water supplies or the 
environment in general. However, the layout of the plant provides for recovery of all backwash water in 
the Middle Pond. Backwash water goes to two settling ponds prior to discharging to the Middle Pond. 
 
The Water Treatment Plant incorporates modern flow control and monitoring systems. Chemical feed 
rates are controlled by the raw water flow meter. As mentioned in the previous section, the inability of 
raw water flow meter to provide accurate readings created problems with plant operations and flow 
recording. The installation of the new meter corrected both items. Flow records are automatically graphed 
and reduced to daily consumption; monthly reports are forwarded to the Oregon Health Authority in 
compliance with OAR Chapter 333. In addition, daily rainfall at the plant is also recorded.  
 
The treatment plant is arranged such that it can be upgraded to a 4.0 MGD plant by upsizing the raw and 
treated water pumps. Piping within the Lower and Middle Pump Stations was designed for this expanded 
plant condition. The clarifier is sized to operate at a maximum capacity of 2.5 MGD. The original clarifier 
can be replaced to provide the additional capacity required. Two of the four filter bays are empty. The two 
empty filter bays can be filled with media as space and piping headers are already provided to allow for 
the addition of two new units. Space is also provided within the treatment plant building for the addition 
of chemical tanks, feed units and pumps.  
 
The Water Treatment Plant Site Plan is shown in Figure 5.3.1. 
 
  





City of Bandon  Section 5 
Water Master Plan  Existing Water System 

The Dyer Partnership, Engineers & Planners, Inc. 5-9 
 

Plant and Facility Security 
 
The plant site and grounds, including the treated water storage tank, have a six feet high chain link 
perimeter fence. The fence is topped with three strands of barbed wire. The plant building and perimeter 
gates are locked when plant personnel are not present. The facility has motion detection equipment 
installed at the gates and in certain areas for outside equipment access areas. The motion detection 
devices are monitored by a security company.  
 
Located within the Water Treatment Plant grounds is a cell phone transmission tower and equipment 
building. Some security concerns have been expressed over the presence of cell phone maintenance 
personal onsite who may be unknown to the Water Treatment Plant Operator. It is recommended that a 
security evaluation of the plant site be conducted by City Staff and appropriate actions undertaken. It is 
anticipated that funding is available for any capital improvements required. The appropriate security 
actions recommended are as follows: 
 

• Vulnerability Analysis 
 

• Security Report 
 

• Security Training 
 

• Capital Improvement 
 
A Security Vulnerability Assessment Engine for use by the City is provided at www.nrwa.org.  
 
Physical security issues take the form of: locks, fences, motion and perimeter alarm equipment, 
identification and confirmation of site visitors and delivery personnel, cooperation with local police for 
increased surveillance, and a “neighborhood watch” type approach for pump stations, water tanks, fire 
hydrants, and reservoirs. Background checks for new hires and contract service personnel are also 
recommended.  
 
Water Treatment Plant and Office 
 
The WTP office and building is a CMU building with a metal roof. The building includes the chemical 
feed area, soda ash feed, piping gallery, office and laboratory. The building is in good condition but is in 
need of minor improvements. The improvements to the building would include new flooring in the front 
office area and new cabinetry at the sample island.  
 
Raw Water Metering, Sampling and 
Chemical Addition 
 
Raw water pumped from the Middle Pond is sampled 
for pH and turbidity as well as flow rate. Based upon 
this information, two polymers (Superfloc N-300 and 
Superfloc C-573), soda ash for pH adjustment, alum 
for clarification and filtration or chlorine may be 
added and mixed. Refer to Figure 5.3.2. The chemical 
feed rates is based upon Operator determination and 
pre-set feed ranges controlled by flow, pH and 
turbidity automatic instrument readings. The alum 

FIGURE 5.3.2 
POLYMERS ADDITION 



City of Bandon  Section 5 
Water Master Plan  Existing Water System 

The Dyer Partnership, Engineers & Planners, Inc. 5-10 
 

feed system consists of an alum storage tank with two pumps. The soda ash system consists of a mixer 
tank with two pumps and dilution water equipment. It is possible, due to the presence of two pumps and 
the piping configuration, to both pre-feed and post feed with respect to the filters. The filter aid polymer 
consists of a mixing tank and an aging tank, a pump and dilution water equipment. In addition to cold 
water for mixing and dilution, a hot water dilution water source is provided. Filter aid polymers may be 
introduced both before and after the clarifier. The polymer system pumps from a 55-gallon drum, has both 
cold and hot water dilution feed and may be introduced into the treatment process prior to the clarifier.  
 
Clarifier Equipment 
 
Raw water pumped from Middle Pond after chemical 
addition and mixing then enters the clarifier unit. 
Currently there are two clarifiers onsite, the original that 
is used only when necessary and a new clarifier that was 
installed in 2007. The original clarifier is in poor 
condition. The new clarifier is a 59 foot diameter glass 
fused to steel tank with 24-inch deep settlers and is in 
good condition. The dark blue color of the tank walls 
create thermal loading of the raw water which increases 
the turbidity during summer months and makes it harder 
to treat. The City has experimented with white plastic 
shielding that has proven to be effective. A more 
permanent solution is needed. The new clarifier has a treatment capacity of 2.5 MGD. If the original 
clarifier is replaced the color of the tank should be white. Refer to Figure 5.3.3. 
 
Filtration Equipment 
 
Clarified water flows by gravity to the two filter units. Refer to Figure 5.3.4. Filter aid polymer may be 
added prior to the filter units. Each filter is rated 700 gpm, are dual media types and each have a surface 
area of 138.3 square feet. In 2018, the basins were cleaned, repaired and covered in an epoxy coating to 
protect the surface from deterioration. The filter media was also replaced. Filter backwash design is at a 
rate of 2,800 gpm with a typical ten minute cycle time. The backwash pumps use the filter effluent line 
connected to the two million gallon reservoir as the supply source. The backwash flow rate is metered. 
Backwash is assisted with air scour provided by a blower at a rate of 560 standard cubic feet per minute 
(scfm). Refer to Figure 5.3.5. Following backwash, the filters were designed to run in “filter to waste” 
mode at a rate of 700 gpm for five minutes. Head loss sensors in the filters control the effluent pump 
rates. The variable frequency speed control effluent pumps remove water directly from the plenum of the 
filters, rather than from a clear well as is typically the case for this type of plant. Flow rate and turbidity 
are monitored for the water pumped from each individual filter. Following backwash, soda ash may be 
added for pH control. Following the chemical addition location, a sample stream is taken for chlorine 
residual and pH measurement. Finally, chlorine is added to the finished water as it proceeds to the new 
two million gallon reservoir.  
 
  

FIGURE 5.3.3 
CLARIFIER EQUIPMENT 

 
 



City of Bandon  Section 5 
Water Master Plan  Existing Water System 

The Dyer Partnership, Engineers & Planners, Inc. 5-11 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

Disinfection Equipment 
 
The City of Bandon Water Treatment Plant uses onsite hypochlorite generation and Ultraviolet (UV) light 
for disinfection. Refer to Figure 5.3.6 for the chlorine dosing pumps and Figure 5.3.7 for the UV system. 
The hypochlorite system is much safer and provides more disinfection than the gas chlorine system 
previously used. This system combined with the large chlorine contact time available through both the 
two million gallon and the one million gallon reservoirs will provide adequate disinfection for the 
foreseeable future. The UV clarifier was installed in 2007 and has a design flow of two MGD. 
 

 

  

FIGURE 5.3.4 
DUAL MEDIA FILTERS 

 
 

FIGURE 5.3.6 
CHLORINE DOSING PUMPS 

 
 

FIGURE 5.3.7 
UV SYSTEM 

 
 

FIGURE 5.3.5 
AIR SCOUR BLOWER 

 
 



City of Bandon  Section 5 
Water Master Plan  Existing Water System 

The Dyer Partnership, Engineers & Planners, Inc. 5-12 
 

Treated Water Pump Equipment 
  
Two filter effluent pumps, refer to Figure 5.3.8, move 
treated water directly from the filter units at the treatment 
plant through the UV system, then to the one million 
gallon reservoir.  
 
Treated water then flows into the two million gallon 
reservoir. This provides for extensive chorine contact 
time prior to distribution. In addition to providing treated 
water to the reservoirs, water is removed from a treated 
water header to provide backwash water for the filters. 
Each reservoir may be isolated to perform required 
maintenance. 
 
Metering is provided for measuring the volume of water 
being sent to the distribution system. This meter is 
installed on the effluent line from the finished water 
storage reservoirs. The addition of this meter has allowed 
the City to better account for water used in the treatment 
process. 
 

Backwash Lagoon 
 
Backwash and process water flows into two backwash lagoons located south of the Water Treatment 
Plant. The backwash lagoons are square earth lined ponds. Drainage from the backwash lagoons flows to 
the Middle Pond whereby water is recycled for treatment. The solids that accumulate in the lagoons are 
removed periodically and placed in an onsite storage location. The ponds are currently in good shape and 
require no upgrades. Historical water production and backwash water volumes are listed in Table 5.3.1. 
 

TABLE 5.3.1 
HISTORICAL WATER PRODUCTION & BACKWASH WATER VOLUMES FOR THE WTP 

 
5.4 Treated Water Storage 
 
Two tanks provide treated water storage totaling 3,000,000 gallons and provide chlorine contact time. 
One tank holds one million gallons with a bottom elevation of 178.9 feet. The other tank holds two 
million gallons and has a bottom elevation of 162.0 feet. Both tanks are located adjacent to the Water 
Treatment Plant and have overflow elevations of 218.5 feet. A brief description of each tank follows. 
 
  

Parameter 
Year 

Average 
2015 2016 2017 2018 2019 

Total Treated Water, MG 159,464,560 175,229,045 182,756,183 196,801,214 213,253,769 185,500,953 
WTP Backwash, MG 9,966,213 10,189,463 11,450,794 12,595,108 11,428,297 11,050,395 
WTP Backwash, % 6.2% 5.8% 6.3% 6.4% 5.4% 6.0% 

FIGURE 5.3.8 
TREATED WATER PUMP 

 
 



City of Bandon  Section 5 
Water Master Plan  Existing Water System 

The Dyer Partnership, Engineers & Planners, Inc. 5-13 
 

One Million Gallon Tank 
 
The one million gallon steel reservoir is located on a 
northeasterly portion of the water plant site. Refer to 
Figure 5.4.1. The tank is a welded steel tank on a 
concrete foundation. The tank was originally 
constructed in 1955. In conjunction with the water 
plant improvements performed in 2000, extensive 
repairs were made and the tank was repainted. The 
tank was painted again in 2013. In 2014 the tank 
underwent cathodic protection upgrades. There is 
corrosion showing on the inside of the tank which is a 
sign of failed coatings. The tank is considered to be in 
fair condition.  
 
Two Million Gallon Tank 
 
The two million gallon steel reservoir is located 
approximately 142 feet southwest of the one million 
gallon tank. The “new tank” is a welded steel tank. A 
new vault and master meter were constructed in 2000 
to measure the flow leaving the treatment and storage 
facility and entering the City of Bandon distribution 
system. In 2014 the tank underwent cathodic 
protection upgrades. Both the interior and exterior of 
the tank needs recoating. The City did go out to bid 
for seismic upgrades on the outlet line in September 
2015. The bids came in higher than available funding 
and the project was never completed. 
 
Water Level Controls 
 
A water level sensor is located in the effluent line between the two million gallon tank and the master 
meter. This sensor provides signal to automatically control the filter effluent pumps in order to maintain 
the desired water levels in the storage tanks. The elevation of the reservoirs provides adequate service 
pressure to the majority of the system and pressures exceeding 80 pounds per square inch (psi) to many of 
the properties in the lower elevation areas of the City. With the existing level controls, pumping 
arrangements, and treatment systems, the City of Bandon water system functions essentially as an 
automatic system. 
 
Storage Volume 
 
Current water storage capacity is adequate. However, in order to provide equalization and adequate fire 
volume to southern Bandon, additional treated water storage placement should be considered. Table 5.4.1 
summarizes the storage reservoir information. 
 
  

FIGURE 5.4.1 
ONE MILLION GALLON RESERVOIR 

 
 

FIGURE 5.4.2 
TWO MILLION GALLON RESERVOIR 

 
 



City of Bandon  Section 5 
Water Master Plan  Existing Water System 

The Dyer Partnership, Engineers & Planners, Inc. 5-14 
 

TABLE 5.4.1 
STORAGE FACILITIES SUMMARY 

 
Reservoir Material Year Constructed  Nominal Volume, gal Base/Overflow Elevation, ft 

One Million Gallon  Welded Steel 1955 1,000,000 178.90/218.5 
Two Million Gallon Welded Steel 2000 2,000,000 162.00/218.5 

 
5.5 Water Distribution System 
 
An overview of the City’s water distribution system is presented in Figure 5.5.1. The City of Bandon’s 
water distribution system is a combination of pipe materials and sizes. The distribution system consists of 
12-inch main lines from the City’s Water Treatment Plant and 2 to 12-inch diameter lateral pipe with 
service lines consisting of ¾ and 1-inch diameter pipe. The most prevalent pipe within the distribution 
system (34 percent) consists of 6-inch diameter pipe.  
 
In addition to varying by diameter, the water distribution system is also composed of a variety of pipeline 
materials. The material that was used to construct water lines over the years depended primarily on the 
accepted and available materials of the time. In the 1940s and 1950s, cast iron, steel, and galvanized 
piping was commonly used. Later, Asbestos Cement (AC) piping was utilized for water main 